
Page 1 of 46 
 

Installation Manual 

Stomper 
   



Page 2 of 46 
 

Table of contents 

1. List of supplied parts for assembly.................................. ........pg 3 
2. List of supplied fasteners................................................  ........pg 7 
3. List of necessary tools for installation..............................  .......pg 10 
4. Space requirement.......................................................... ........pg 12 
5. Assembly instructions...................................................... .......pg 13 

• Step 1 Preparing the bottom frame...................... .......pg 13 

• Step 2 Installing the checker plate........................ ....... pg 18 

• Step 3 Preparing the top frame.............................. ...... pg 21 

• Step 4 Installing the top frame on the bottom frame.... pg33 

• Step 5 Completing the set‐up....................................... pg34 

• Step 6 Install the protection net sheets........      ............pg 36 
6. Adjusting the projectors........................................................... pg 38 
7. Service parts list.......................................................................pg 40 

• Cabinet/ electric components.......................................pg 40 

• Stickers..........................................................................pg 41 

• Top frame......................................................................pg42 

• Bottom frame................................................................pg44 

• Vinyl kit.........................................................................pg45 

• Net kit...........................................................................pg46 
 

   



Page 3 of 46 
 

1. List of supplied assembly parts 

 

No.  Item  Description  Photo/ Image  Qty. 
1  A  Bottom 

frame 

 

1 

2  B  Leg 
(* two other 
already hitch 
together with 
the “Bottom 
frame”) 

2(*) 

3  D2  Crosspiece 2  2 

4  D3  Crosspiece 1  1 

5  D1, 
D4 

Leg 2/ 
Crosspiece 3 
(Left and 
Right) 

 

1L 
& 
1R 

6  E1, 
E2, 
E3, 
E4, 
E5, 
E6, 
E7, 
E8 

Checker plate 

 

 
1 
each 

   



Page 4 of 46 
 

No.  Item  Description  Photo/ Image  Qty. 
7  F1, 

F2 
Checker plate 
brackets 

 

F1(4x) 
F2(2x)

8  P1, 
P2 

Wood panels 

 

1 
each 

9  R  Top frame  1 

10  G1, 
G2, 
G3, 
G4 

Top leg 
(* hitch 
together with 
the “Top 
frame”) 

 

4 (*) 

11  H1, 
H2, 
H3, 
H4 

Bottom UFO 
Quarter 

 

4 

12  Q  Small Dome 

 

8 

13  J  Top UFO 
Quarter 

4 



Page 5 of 46 
 

No.  Item  Description  Photo/ Image  Qty. 
14  K  Lamp 

assembly 

 

1 

15  L  Large Dome 
assembly 

1 

16  C  Semi sphere 

 

8 

17    Handle 

 

4 

   



Page 6 of 46 
 

No.  Item  Description  Photo/ Image  Qty.
18  M1, 

M2, 
M3, 
M4, 
M5, 
M6 

Foam tube 
(& vinyl) 

 

4 

  M5      2 
  M6      2 
19  N  UFO Bottom 

Panel 

 

1 

20  O1(2X) 
O2, 
O3, 
O4,  
O5 

Safety 
nets 

6 

 

 

   



Page 7 of 46 
 

2. List of supplied fasteners 
No.  IMAGE  DESCRIPTION  SIZE  QTY.  SPARE 

1    FLAT WASHER  #10  44  11

2    HEX. LOCK NUT, (K‐LOCK)  #10‐24  52  18

3    PAN HEAD QUADREX DRIVE  #10‐24 x 3/4"  161  22

4    LOCK WASHER  1/4"  46  2

5    FLAT WASHER  1/4"   12  3

6    HEX.NUT.  1/4"‐20  42 

3    PAN HEAD QUADREX DRIVE  1/4‐20 x 1/2"  38 
   



Page 8 of 46 
 

No.  IMAGE  DESCRIPTION  SIZE  QTY.  SPARE 

7    HEX. MACHINE SCREW  1/4"‐20 x 3"  4 1

8    SOCKET BUTTON HEAD CAP SCREW  1/4"‐20 x 3/4  4 1

9    FLAT WASHER  3/8"  8 2

10    HEX. NUT  3/8"‐16  8 2

11    HEX. MACHINE SCREW   3/8"‐16 x 1"  8 2

12    FLAT WASHER  5/16"  48 8

13    LOCK WASHER  5/16"  36 4

14    HEX.NUT.  5/16"‐18  16 4
   



Page 9 of 46 
 

No.  IMAGE  DESCRIPTION  SIZE  QTY.  SPARE 

15    HEX.MACHINE SCREW   5/16"‐18 x 3"  16  4

16    HEX. MACHINE SCREW   5/16"‐18 x 1"  20 

17    FLAT HEAD SCREW  3/8”‐16 X 3”  16 

18    FLAT WASHER  1/2 “  8 

19    LOCK WASHER  1/2 “  4 

20    HEX.NUT  1/2 “‐13  4 

21    HEX.MACHINE SCREW  1/2 “‐13 x 4”  4 

22   

NYLON RATCHET RIVET,  
BLACK     56  56



Page 10 of 46 
 

List of the necessary tools 

 

No.  Tools  Description /Image  Application 
1  Forklift  Capacity over 1000 lb   

Appropriated long forks attached (~65”) 
Put the carrying package in the 
place 

2  Ratchet 9/16”  Tight on t the two frame 
together (pg.29) 

3  Ratchet 7/16”  Install the lamp assembly. 
(pg.26) 

4  Ratchet ½”  Tight on the upper legs (item G1 
to G4 in/on the top frame. 
(pg.18) 

5  Ratchet 3/4" 
(2x) 

Install Crosspieces (pg. 17) 

6  Wrench 3/4”  Adjust the height of the frame 
and cabinet (pg.12 and 13) 

7  Wrench 9/16”  Tight on the two frame together 
(pg.29) 

8  Wrench ½”  Tight on the upper legs (item G1 
to G4) in/on the top frame. 
(pg.18) 



Page 11 of 46 
 

No.  Tools  Description /Image  Application 
9  Wrench 7/16”  Install the lamp assembly. 

(pg.26) 
Install the protection net sheets 
(pg. 36) 

10  Wrench 3/8” 

 

Install the bottom UFO Quarter 
(pg.20)on the frame 
Attach the bottom UFO Quarters 
together. (pg.21) 
Attach the top and bottom 
quarters together. (pg.24) 
Attach the top UFO Quarters 
together. (pg.24) 

11  Screwdriver 
no.2 (square) 
 (Screw #10) 

 

Install checker plate ( pg.15) 
Install the bottom UFO Quarter 
(pg.20)on the frame 
Attach the bottom UFO Quarters 
together. (pg.21) 
Attach the top and bottom 
quarters together. (pg.24) 
Attach the top UFO Quarters 
together. (pg.24) 
Install the large dome. (pg.27) 
Install the UFO Bottom Panel. 
(pg.31) 

12  Screwdriver 
no.3 (square) 
 (Screw 1/4) 

Install the protection net sheets 
(pg.36) 

13  Allen wrench 
?” (Screw 3/8) 

Install the leg in the bottom 
frame (pg. 15) 

14  Allen wrench 
5/32” 

Install the cabinet in place 
(pg.13) 

15  Pliers  To attach the ratchet rivet on the 
spheres (pg.16) 

 

   



Page 12 of 46 
 

4. Space requirement:   

 

For installation, the required space is ~ 18.5’ X 9.5’ 

When fully assembled, the required space will be ~ 9.5 X 9.5’ 



Page 13 o
 

 

5. Ass

 

STEP 1 Pr

Position t

The frame

 

 

of 46 

sembly

eparing the b

the frame at t

e has eight le

Wre

 instruc

bottom frame

the desired lo

evelling feet. 

Tools  
ench 3/4" 

 

ction 

e  

Bottom fram

ocation.  

Adjust them 

 

 

me from the p

so that they 

package 

all rest on th

Faste
Le

he floor equa

eners Referen
evelling feet 

 

lly 

nce 



Page 14 o
 

 

Installing 
damage t

Be carefu

of 46 

the legs: (Item
he wires that

Rat

Alle

ul not to dama

m B). Two of 
t pass inside. 

Tools  
tchet 1/2" 

en wrench 

age the wires

them already

s of the legs B

y are in the a

Flat w

 

 

B1 and B2.

ppropriate co

Faste
washer 5/16”(

Hex. Screw
Flat head  s

 

orners – be ca

eners Referen
(16X), lock w
w 5/16”‐18 x
screw 3/8‐16

areful not to 

nce 
washer 5/16(1
x 1”(16X) 
6 x 3” (16) 

 

 

16X), 



Page 15 o
 

Locate ite

Install fou

 

 

of 46 

em C: (a plast

ur of them to 

tic semi‐sphe

the bottom f

 

ere) – You sho

frame assemb

ould have eig

bly (one semi

ght pieces.  

‐sphere to ea

 

ach leg like in the picture). 

 



Page 16 o
 

Install the
illustratio

First, push

 

of 46 

e crosspieces 
ns. 

Rat

Ratch

h down the s

at the end of

Tools  
tchet 1/2"  

het 3/4" (2x) 

semi spheres 

 

f the legs (item

to have mor

m B). Make s

 

Flat w

Flat

 

e working sp

ure your insta

Faste
washer 5/16”

Hex.Scre
(D1 and

t washer 1/2”
Hex.Scre

ace. 

allation looks

eners Referen
”(4X), lock w
w 5/16”‐18 x
d D2 on the fr
”(8X), lock w
ew 1/2 “‐13 x

s like the follo

 

 

nce 
washer 5/16(4
x 1”(4X) 
rame) 

washer 1/2(4X
x 4”(4X) 

owing 

4X), 

X), 



Page 17 o
 

Lift the ca

 

 

of 46 

abinet, adjust

Tools
Wre

Allen w

t it’s levelling

s Reference 
ench 3/4" 
wrench 5/32”

g feet and the

” 

en screw it in

Lock w
bu

n place.  

Faste
Le

washer ¼” (4X
utton head ca

eners Referen
evelling feet 
X), Flat washe
ap screw ¼”‐

 

 

nce 

er ¼”(4X), So
20 x 3/4 (4X)

ocket 
) 



Page 18 o
 

STEP 2 Ins

Install the

 

of 46 

stall the chec

e checker pla

Tools
Screwdri

cker plates 

tes as shown

s Reference 
ver (square #

n below.  

#2)  Pan h

 

 

Faste
ead quadrex

eners Referen
drive screw #

 

nce 
#10‐24 x ¾”(

 

61x) 



Page 19 of 46 
 

 

Locate the item C: (a plastic semi‐sphere) – You should have four pieces left. Install them onto the 
semi sphere of the bottom legs. 

 

You can now assemble the spheres. Use the Nylon ratchet rivets found in the package (14 for each 
sphere). Use pliers. 

Tools Reference  Fasteners Reference 
Pliers   Nylon ratchet rivet (56x) 

 

 

This is what the bottom frame should look like upon completion. 



Page 20 o
 

STEP 3 As

 

Assemble

Mount th

of 46 

ssembling the

e both wood 

he top frame 

          

e top frame 

panels as sho

onto the woo

own to make 

od panel asse

an assembly

embly. 

y support for 

 

the top framme. 

 



Page 21 o
 

Lo

Two of th
manipula

Each corn

Install the

 

 

of 46 

ook of the fou

hem have elec
ting.  

ner of the fram

e four legs in 

Tools
Ratchet 

ur upper legs 

ctrical wires 

me is marked

the appropri

s Reference 
½”, wrench ½

item G1, G2,

(corner 1 and

d with a num

iate corners o

½” 

, G3 and G4 h

d 2). Be caref

ber (from 1 t

of the frame.

Flat w

hitch togethe

 

ful with the e

to 4); identify

.  

Faste
washer 5/16”(

Hex. Screw

r with the “T

electrical wire

y them. 

eners Referen
(32X), lock w
w 5/16”‐18 x

Top frame”.  

es when 

nce 
washer 5/16(1
x 3”(16X) 

 

     

16X), 



Page 22 of 46 
 

Unpack the lower quarters of the “UFO” (Items H1, H2, H3 and H4). Each has an identification sticker 
(labelled from 1 to 4). 

 

H4 

Identify each quarter to put them in the appropriate corner.  

 

   



Page 23 of 46 
 

Insert the leg into the UFO quarter and bolt to the bracket 

Tools Reference  Fasteners Reference 
Screwdriver (square #2), Wrench 3/8”  Flat washer #10 (16X), K Lock nut #10(16X) 

Pan head quadrex drive #10‐24 x 3/4(16X),  
 

 Do not tighten completely for now. 

 

 

   



Page 24 of 46 
 

 

In the same way, install the nearest appropriate quarter.  Bolt both quarters together with 5x #10‐24 x 
¾ “bolts, flat washer and K Lock nut. 

Tools Reference  Fasteners Reference 
Screwdriver (square #2), Wrench 3/8  Pan head quadrex drive #10‐24 x ¾ “(20X),  

K Lock nut #10 (20X) 
 

 

 

Repeat these steps for the other two quarters. Once completed, tighten everything. 



Page 25 o
 

Remove t

 

of 46 

the top framee assembly su

 

upport. Be caareful with thhe wires comiing out of thee specified tu

 

ubes. 



Page 26 o
 

Install the
Connect t

of 46 

e small dome
the bulbs (on

es (Item Q – e
ne connector 

Item Q

eight pieces) i
for each dom

 

Q: Small dom

in the lower 
me). 

 

es 

part of the “U

  

UFO”. (Hook and loop /Ve

 

elcro) 



Page 27 o
 

Unpack th

Bolt the f

In the sam
together)
quarters. 

Scr

of 46 

he upper qua

first top quart

me way insta
). Bolt both u
Once the fou

Tools
Screwdri

rewdriver (sq

arters of the “

ter to the bot

ll the nearest
pper quarter
ur quarters a

s Reference 
ver (square #
quare #2), Wr

“UFO”: Item J

ttom quarter

t quarter (rem
rs together fr
re installed t

#2) 
rench 3/8 

J (Four identi

Item J 

r as shown in

member not 
om inside.  R
ighten everyt

Pan
Pan

ical pieces). 

n figure below

to tighten th
Repeat the ste
thing togethe

Faste
n head quadr
n head quadr

K Loc

w. Do not tigh

e top and low
eps for the ot
er. 

eners Referen
rex drive #10
rex drive #10
ck nut #10 (16

hten complet

wer parts 
ther two 

nce 
‐24 x ¾ “(20X
‐24 x ¾"(16X
6X) 

 

tely. 

X) 
X),  



Page 28 o
 

 

 

of 46 

 

 



Page 29 o
 

Find the l

 The fram
is located

 

The follow
for illustra

of 46 

amp assemb

me has this ma
d. 

Tools
Wrench 7/1

wing picture 
ation purpos

ly: Item K. It 

ark too. Bolt 

s Reference 
16”, Ratchet 7

shows the po
se. Connect th

has been ma

the lamp ass

7/16” 

osition of the
he lamp’s pow

arked with th

Item K 

sembly to the

Hex
¼”(8X

e lamp. In this
wer connecto

e number “5

e top frame w

Faste
. head screw 
X), lock washe

s picture, one
or. 

”. 

where the sam

eners Referen
¼”‐20 x 3”(4
er 1/4” (4X), h

e upper quart

 

me number (“

nce 
4X), Flat wash
hex nut 1/4”(

ter was remo

“5”) 

her 
(4X), 

oved 



Page 30 o
 

Install the

of 46 

e large dome

Tools
Screwdri

 assembly on

s Reference 
ver (square #

Item L: Lar

n the “UFO” a

#2) 

rge dome ass

and connect t

Pan

 

 

sembly 

the fan. 

Faste
n head quadr

flat

eners Referen
rex drive #10‐
t washer (12X

nce 
‐24 x ¾ “(12X
X) 

 

 

X),  



Page 31 of 46 
 

Insert the four handles (Item N) in the holes of the legs. 

 

Congratulations: you have successfully assembled the upper frame. 

   



Page 32 o
 

Step 4 Ins

Position t
assembly
bottom fr

of 46 

stall the top f

the Top frame
y using the ha
rame. 

Tools
Ratchet 9/

WARNING: 

frame on the 

e in front of t
andles. Use th

s Reference 
16”, wrench 

For this oper

Appr

bottom fram

the bottom f
he following i

9/16 

ration you wil

roximate weig

me  

rame as show
illustrations t

       

He

ll need 4 peo

ght of the ass

wn in the pict
to help you p

Faste
ex nut 3/8” (8

Hex. head

ple to lift the

sembly: 200 lb

ture below. L
position the t

 

eners Referen
8X ), flat wash
d screw3/8’ x

 top frame as

b 

Lift the top fr
op frame on 

 

nce 
her 3/8” (8X)
x 1 (8X ), 

ssembly 

 

ame 
the 

),  



Page 33 of 46 
 

Step 5 Completing the set‐up 

Unpack the four foam tubes (Item M1, M2, M3 and M4) covered with a zipped vinyl. (Each is of 
different length). 

For each upper leg:  

• Take off the vinyl from the corresponding M Item (shown below)and wrap the foam onto the 
leg.(The angle cut should be up) 

• Reinstall the vinyl cover (match the end of the vinyl and foam towards the top) and push the 
bottom end of the foam into the semi sphere.   

 

 

   



Page 34 of 46 
 

Find the UFO Bottom Panel (The connection between the parts is a piano hinge; it is a flexible 
assembly). 

 

 

Install as shown in the illustration bellow.  

Tools Reference  Fasteners Reference 
Screwdriver (square #2)  Flat washer # 10  (16X ),  

Pan head quadrex drive #10‐24 x ¾ “(16X ) 
 

   



Page 35 of 46 
 

 

The following illustration shows the image of the assembled product. 

 

 

 

 

   



Page 36 o
 

Step 6 Ins

Take the s
of the net
x1/2”, the
on the ch

 

 

of 46 

stall the net a

Tools
Screwdri

Wre

safety nets (i
t around the 
e lock washe
ecker plate; u

around the fr

s Reference 
ver (square #
ench 7/16  

items O1 to O
crosspiece an
r and nut. Fo
use the same

 

rame 

#3) 

O5). Install th
nd around th
or the bottom
e kind of scre

Pan he

 

hem on the bo
he appropriat
m side of the n
w. 

Faste
ead quadrex d

washer ¼ 

ottom part o
te legs. Stitch
net, use the a

eners Referen
drive #1/4‐20
(38x), nut 1/

f the frame. 
h together wit
already instal

nce 
0 x 0.5 “(38X)
4 “(38x). 

Put the long 
th the screw 
lled strap loc

, lock 

 

strap 
¼‐20 
ated 



Page 37 o
 

Connect t

of 46 

the machine tto a dedicateed breaker (oon its own circcuit).

 



Page 38 o
 

6. P

To access 

The “Stom

of 46 

Projectio

 the describe

mper” has two

on adju

d elements in

o projectors. 

usting (m

n this section

Locate both 

mechan

 open the ap

 

 

 

 

projectors ins

nical) 

propriate doo

side the UFO 

or of the “UFO

structure. 

O Bottom pannel”. 



Page 39 o
 

The

For the “A
frame like

of 46 

ere are three 

AHEAD / REAR
e shown the b

different adju

R” adjustmen
below image 

ustments for

nts, unscrew t
and displace 

 

each project

 

the four knob
the projector

or (one rotat

bs localized in
r’s support in

 

ion and two t

n the bottom 
 the desired d

translations)  

 

side of the to
direction. 

   

op 



Page 40 o
 

To can do
frame like

The same

 

of 46 

o the “LEFT/ R
e shown the b

e picture show

RIGHT” adjust
below image. 

ws the knobs 

 

tment, unscre

that you need

ew the two kn

d to manipula

nobs localized

ate for the “R

d in the botto

ROTATION” ad

 

om side of the

 

djustment. 

e top 



Page 41 o
 

7. S

ELECTR

ITE

of 46 

Service p

RICAL COMPO

EM NO. 
1 
2 
3 
4 
5 
6 
7 
8 
9 
10 
11 
12 
13 

parts lis

ONENTS  

PAR
SD-150-
SD-150-
SD-150-
SD-150-
SD-150-
SD-300-
SD-250-
SD-700-
SD-300-
SD-150-
SD-150-
SD-700-
SD-300-

st 

RT NUMBER 
-0098 
-0004 
-0035 
-0346 
-0297 
-0052 
-0071 
-0006 
-0027 
-0319 
-0228 
-0075 
-0060 

 

DE
TR

FAN 4
MO

IO 
M

MAIN 
A

C
PO

TICK
SUB-W

K
 

ESCRIPTION
RANFO 12V 
4715FS-12T-B

ONEY CAISS
SWITCH  

 INTERFACE
MOUSE USB 
 ELECTRIC B
AMPLIFIER 

COMPUTER 
OWER BAR 
ET DISPENSE

WOOFER 6-
KEYBOARD 

 
 
B50 
E 

E 

BOX 

ER 
1/2 

QTY. 
1 
2 
1 
4 
1 
1 
1 
2 
1 
1 
1 
2 
1 

 



Page 42 o
 

STICKERS 

ITE

 

 

 

of 46 

EM NO. 
1 
2 
3 
4 

PAR
SD-
SD-
SD-
SD-

RT NUMBER 
-650-0105 
-650-0106 
-650-0107 
-650-0108 

 

D
SMALL
LARGE

S
FR

 

 

DESCRIPTION
L DOOR STIC
E DOOR STI
IDE STICKER
ONT STICKE

N 
CKER 
CKER 

R 
ER 

QTY. 
1 
1 
2 
1 



Page 43 o
 

TOP FRAM

 

 

 

of 46 

ME 

ITEM NO. 
1 
2 
3 
4 
5 

PAR
SD
SD
SD

SD-150-02
SD

 

RT NUMBER 
D-150-0336 
D-700-0065 
D-700-0087 
295 & SD-15
D-700-0036 

 

 

S

0-0290 
S

 

 

DESCRI
FLUO-CO

PEAKER 5.2
PROJEC

BULBE & S
SPLITER VGA

PTION 
OMPACT 

5” (2 WAY) 
CTEUR 
SOCKET 
A (2 PORT) 

 

QTY. 
1 

 4 
2 

32 
1 



Page 44 o
 

BOTTOM 

 

of 46 

FRAME 

ITEM NO. 
1 
2 
3 
4 

PA
SD
SD
SD
SD

 

ART NUMBER
D-400-0052 
D-200-0276 
D-150-0299 
D-400-0061 

 

 

R 
 
 
 
 

 

 

DESCRI
TOP FL

WOOD F
SENZOR
SEMI SP

PTION 
LOOR 
FLOOR 
 PLATE 

PHERE 

QTY. 
1 
9 
9 
8 

 



Page 45 o
 

VINYL CO

ITEM
1
2
3
4
5
6
7
8

 

of 46 

VERS 

M NO. 
1 S
2 S
3 S
4 S
5 S
6 S
7 S
8 S

PART NU
SD-500-0051
SD-500-0045
SD-500-0046
SD-500-0052
SD-500-0048
SD-500-0050
SD-500-0049
SD-500-0047

 

MBER 
1 
5 
6 
2 
8 
0 
9 
7 

DESC
32 3/4”  Y
86 7/8” B
62 7/8” B
62 3/8” B
54 3/4” Y
51 5/8” Y
54 1/8” Y
57 3/8” Y

 

 

 

 

CRIPTION 
Yellow cov
Black cove
Black cove
Black cove
Yellow cov
Yellow cov
Yellow cov
Yellow cov

ver 
er 
er
er
er
er
er
er

 

QTY. 
4 
1 
2 
2 
1 
1 
1 
1 



Page 46 o
 

NET KIT  

ITEM 
1
2
3
4
5
6

 

of 46 

NO. 
 SD

2 SD
3 SD
4 SD
5 SD
6 SD

PART NU
D-500-0053
D-500-0057
D-500-0054
D-500-0056
D-500-0055
D-500-0058

MBER 
3 
7 
4 
6 
5 
8 

 

D
Wide net

Rear n
Rear n
Front n
Front n

ST

ESCRIPTION
t (lateral) 6
net (R) 30“
net (L) 30” 
net (L) 30” 
net (R) 30” 
TRAP 1”X3”

 

N 
67” X 30” 
X 18” 
 X 18” 
 X 23” 
 X 23” 
” 

QTY. 
2 
1 
1 
1 
1 

18 


